MICRO SEIKIL

TURNTABLE SYSTEM

DDX-1000

SERVICE MANUAL

L b
Distributed in U.5.A. by
MICRO SEIKICO.,LTD. TEAC CORPORATION OF AMERICA 7733 Telegraph Road, Montebello, Ca. 90640

TOKYO JAPAN Printed in JAPAN



CONTENTS

., PARTS NOMENCLATURE & SPECIFICATIONS ......ccocomreosesserassisissecnssussnssonsasose 2

. REPLACEMENT
TURNTABLE UNIT

MOTOR REPLACEMENT .coouecsssmivsmssismnninsisnmsisssssmissesissssymessisis e 3
NEON TUBE REPLACEMENT ..cosunimmiissivisissnmimsmisisesssssinssisssmmdsssoivensnsssi 3
POWER SUPPLY CIRCUIT BOARD REPLACEMENT ......ccuvuisersnrnncasonssssensesnsnnnnss 4
FOOT ASSEMBLY REPLACEMENT .uccamisosnusiisnvsisivesvsnisssssisesssssssonsoovensins o+
CONTROL UNIT

FUSE REPLACEMENT .ccvsssnssisissmmsssssumsssnasmssssmsvsisssvossosssssmiassisvssnsosysis sy 5
CONTROL CIRCUIT BOARD REPLACEMENT ettt et 5
VARIABLE RESISTOR REPLACEMENT ......comimsmevmrmssnerosmmssaessmmsnimnsossesess 5
SPEED SELECTION SWITCH REPLACEMENT  .uuusemessusssisssosssrsssssvonnsvsssuiesars o
POWER SWITCH REPLACEMENT ....ccvtviiriimmimimiminimiiiiieeiecinesnneneeimsemsmmmssmsen 6

. ADJUSTMENTS
FINE SPEED ADJUSTMENT FOR TURNTABLE SPEEDS ........ccccceiiiicisensncnannens 6
CHECK & ADJUSTMENT OF NEON STROBE LAMP OSILLATOR .....ccceeciereanne. 7

. PRINTED CIRCUIT BOARD ...oceriiiiiiitiiiciiniciraic s ssesssnss s seas e sn s e e 8
PARTS LIST FOR PRINTED: CIRCUIT BOARD ..cvssicsssminsiessssesvusossssassssssnss 9.

i EXNFEODED VIEWATLURNTEBELE LIBIT] crmmambisommmmmmmmammmmmesmssenmsonss 10
PARTS LIST 'FOR EXPLODED: VIEW .sissssiunsovssmmmmsnisnssmiisosvmiossrsissessssnanessvssiions 1"

. EXPLODED VIEWICONTBOL: UNIT) soimumamimsissmmssssii sy s 12
PARTS LIST FOR EXPLODED VIEW ..iciiiiiiiiiiiiiniiiiissinniennnissssermsnsmesnenee 13

. SCHEMATIC DIAGRAM ...ttt rrae s e s e se e e e 14 - 15

: IPACKING FOR: SHIPMENT ....cccummavonsmmisssssmsmmnussnmsa s 16



PARTS NOMENCLATURE

Center spindle @‘

Rubber mat

Tonearm mount

Speed fine
adjustment knobs  Neon lamp

POWER button
STOP button

Turntable platter

Shock absorber cap

Speed changeover Shock absorber @
buttons (33 and 45)

DDX-1000 Specifications

Drive SYSLEITI tevvvureressirassinnnenaaninsasesmaniinensssnnnnanss Direct drive, frequency governed DC servo motor
SPEEAS +uvvrrrrrrrerraienra s 33-1/3 and 45 rpm
PIALEOE 5:iisaisssisunssonsinivasenee otisss sennamsmvnpavessyrnasssnniions Aluminium alloy, 31 cm, 2 kg. (12.2 in. 4.4 Ibs.)

330 kg-cm?® moment of inertia (113 Ibs+in?)

Power COonSUMIPLON  woveevrereseseemrnmmemsssn s 17V, 5SW

Wow and FIULLET ceeerereeiiimmmimminrissenaessnnnssssesssanssnans less than 0.025%

S/N RALD  erreeerereseeeerereeeermrssnssssnnssnsasiiaassnaaees more than 63 dB

Speed adjuStment Fange .....eacareeessesssssmnsssnisess s 1 6% of the rated speed

Dimensions (W) X (D) X (H)  vovveiimninnieeaen 444 % 444 x 125 mm (174.8 x 174.8 X 49.21 in))

LA =1Te | 10 kg (22 Ibs.) without control unit d?




REPLACEMENT

O

Turntable Unit

® [otor Replacement
1. Remove the turntable platter.
2. Remove the 3 bolts retaining the motor cover to the
motor frame. (Photo 2)

4

3. Remove the 6 screws retaining the bottom cover to the

motor frame.
4. Remove the 3 screws securing the motor to the motor
frame. (Photo 3)

5. Remove the 2 screws retaining the mounting plate to the
motor frame. (Photo 4)

Photo 4

6. Remove the 4 screws retaining the motor circuit board to
the mounting plate. (Photo 5)

4 screws Photo 5

* 7. Unsolder the lead wires from the motor circuit board.

8. After replacing the motor assembly, adjust the turntable
speeds.

Neon Tube Replacement

1. Remove the 6 screws retaining the bottom cover to the
maotor frame.

2. Unsolder the 2 lead wires (red and black).

3. Remove the 2 screws retaining the holder bracket to the

motor frame. (Photo 6)

.
2 screws

4. Remove the 2 screws retaining the neon tube holder.
(Photo 7)

2 screws

* Photo 7



® Power Supply Circuit Board Replacement
1. Remove the 6 screws retaining the bottom cover to the
motor frame.
2. Remove the 2 screws retaining the mounting plate to the
motor frame.(Phto 8)

—Powet Sppy™
circlttboard
i

e \\

3. Remove the 3 screws retaining the circuit board to the
mounting plate.(Photo 9)

polycarbonate screw

3 screws Photo 9

4, Remove the nut retaining the transistor to the backside of
the mounting plate.

5. Remove the polycarbonate screw.

6. Unsolder the lead wires from the circuit board.

Note: When replacing the board and remounting the transistor
to the backside of the mounting plate, avoid overtighten-
ing the polycarbonate screw as you may damage its
threading.

® Foot Assembly Replacement
1. Remove the screw retaining the cushion rubber to the

foot assembly.(Photo 10)

2. Align the holes of the height adjustment ring with those
of the cushion cover.(Photo 11)

Photo 11

3. Remove the 3 screws retaining the foot assembly to the
main frame.(Photo 12)

Photo 12

Control Unit

For the replacement of the components contained in the

control unit, remove the case in accordance with the follow-

ing procedure.

1. Disconnect the connector plug.

2. Extend the protector which is stuck to the case by adhes-
sive tape, and shift it down to expose the 8 screw heads.

3. Remove the 8 screws retaining the sub-chassis to the case.
(Photo 13)

4. Remove the 3 screws securing the connector mounting
plate to the case.(Photo 13)

8 screws

3 screws

Photo 13



0

® Fuse Replacement 2. Remove the 4 screws retaining the circuit board to the
The fuse is mounted on the circuit board.(Photo 14) mounting spacer studs. (Photo 15)
3. Remove the 2 screws securing the power transformer to
the sub-chassis. (Photo 16)

2 screws

Fuse Photo 14

® Control Circuit Board Replacement
1. Unsolder the lead wires from the circuit board.
2. Remove the 4 screws retaining the circuit board to the
mounting spacer studs. (Photo 15) 4. Remove the 5 screws securing the sub-chassis to the front
panel.(Photo 17)

T e Photo 16

4 screws

5 screws : Photo 17

5. Unsolder the lead wires.

Photo 15
® ‘/ariable Resistor Replacement ® Speed Selection Switch Replacement
I. To remove the speed adjustment knobs, which are push- 1. Remove the 4 screws retaining the circuit board to the
on types to variable resistor knurled shafts, insert the minus mounting spacer studs.(Photo 15)
screwdriver to the bottom surfaces of the knobs and push 2. Remove the 2 mounting spacer studs secured to the sub-

up gently. (Fig. 1) chassis.(Photo 18)

2 spacer studs

Fig. 1




ADJUSTMENTS

3. Remove the 2 screws retaining the micro switch to the ® Fine Speed Adjustment for Turntable Speeds

switch holder.(Photo 19) When adjustment of the speed fine adjustment knob does not
! SN give a satisfactory speed, adjust the motor in accordance with

the following procedure.

1. Remove the 6 screws retaining the bottom cover to the
moltor frame.

2, Set the speed fine adjustment knobs located on the con-
trol unit to the middle position.

3. Push the power button and then one of the speed change
over button.

4, While watching the stroboscope markings on the turntable
platter, adjust the variable resistor mounted on the motor
circuit board for appropriate static display of the strobe.
(Photo 22)

i

2 screws . i Photo 19

® Power Switch Replacement
1. Remove the 2 screws retaining the switch mounting to the
sub-chassis.(Photo 20)

Phot

\ 5. Alternate switching between 33 and 45 rpm speeds while

2. Remove the 2 screws retaining the push switch to the making adjustment. Make sure that both speeds are cor-
mounting plate.(Photo 21) rect. (Fig 2)

3. Remove the 2 screws retaining the micro switch to the
mounting plate.{Photo 21)

2 screws

2 screws

Fig. 2




® Check & Adjustment of Neon Strobe Lamp Oscillator

The neon lamp is driven by a built-in 45Hz oscillator with a
frequency fluctuation of less than 0.03%. The DDX-1000,
therefore, does not rely on an external 60Hz or 50Hz fre-
quency from the power line.

Check and adjustment of strobe lamp oscillator are as fol-
lows: (see Fig 3)

1.

2.

Remove the 6 screws retaining the bottom cover to the
motor frame.
Remove the 2 screws retaining the mounting plate to the
motor frame.

. Unsolder the red colored lead wire from the m* terminal

on the power supply circuit board.

. Connect a lead wire between the M terminal on the

circuit board and the © terminals (grounded) of the
frequency counter and the osiclloscope.

. Connect a lead wire between the collector of TR4 (T.P.)

and the @ terminal of the oscilloscope and frequency
counter.

. Check that the frequency range is from 22.200 ms to

22.244 ms (center 22.2222 ms).

. Check the wave-form characteristic simultaneously.
. When the frequency counter does not show the above

frequency, adjust the variable resistor on the circuit
board.

Note: When measuring a very low frequency such as 45Hz with

a frequency counter more accurately, it is recommended
to measure the period rather than frequency.

For this purpose, please use the frequency counter,
measurable the period.

@ © © ©

POWER SUPPLY CIRCUIT BOARD

F o}

@

s

Oscillo Scope

=y D
= A

Frequency Counter

3.3nS t20%
— o .
1 5I 3V
[ [——
ZE.ZZZmSE

Fig. 3




PRINTED CIRCUIT BOARD

POWER SUPPLY PRINTED CIRCUIT BOARD ASS'Y N
(TOP VIEW)

o o “é R cs e Dgu i ?1-,‘

TRz

BCE
TR3,4

ECB
_ Ru B ¢5 :
2 ol D T.P (TOP VIEW)
NE2 @ NEI@ M™-
CONTROL UNIT PRINTED CIRCUIT BOARD ASS'Y
(TOP VIEW)
TRbI . .
!'\;sa-;v—on @am
L 8 LN
R“WWR” = TR5I~58
R R
OO
c ECB
] (TOP VIEW)
LS E*‘fb' B
N

LED PRINTED CIRCUIT BOARD ASS'Y

({TOP VIEW)
CIRCUIT .
s, REF No. | PARTS No.| DESCRIPTION
Riaia
L K]P D58-D60 0U031-06 | TLR 102 (LED)




PARTS LIST FOR PRINTED CIRCUIT BOARD

\ “\.
.

POWER SUPPLY UNIT

REF. NO. | PARTS NO. DESCRIPTION REF. NO. | PARTS NO. DESCRIPTION
| 44039-03 | PC Bd. Ass’y POWER SUPPLY UNIT R6 | 00013-08 | 33kQ %W o
44037-10 | PC Bd. (Only) . R7,R9 | 0001203 | 39ka %W
Ic - R8,R10 | 00014-02 | 100kQ %W .
00003-04 | RCA558 (DN) or (NB) R11 | 00015-07 | 68k2 %W
TRANSISTORS R14 | 00016-01 | 1.2kQ %W
T34 | 00004-09 | 2SC 372 (Y) or 2SC 945 [ R12 | 00017-06 | 2.2k@ mW
T2 | 00005-03 | 25C 983 (0) . " R3 | 00019-05 | 2.4k@ %W £1% o
Tl | 00006-08 | 2SD 325 or 2SD 313 o R4 | 00020-08 | 10kR %W £1%
DIODES RS | 00018-00 | 120k@ %W +1%
D1-D4 | 00007-02 | VOB - CAPACITORS
' D6D7 | 00008-07 | VOBE C 00021-02 | 0220F  50WV
D8-D10 | 00010-04 | ISI555 o C2 | 00022-07 | D.001KF 50WV
D5 | 00009-01 | Zener, WZ-240 C3 | 0002301 | 0.047eF 50WV
VARIABLE RESISTOR . C4C5 | 00026-05 | 106F  100WV o
VR ] 00027-00 \smsa 22k0 (B) C6 | 00024-06 | 330BF  35WV
- RESISTORS C7 | 00025-00 | 220kF  35WV
k‘qm.ﬁz | 0001109 | 15k %W - 7
1
CONTROL UNIT
REF. NO. | PARTS NO. DESCRIPTION REF. NO. | PARTS NO. DESCRIPTION
30764-18 | RC Bd. Ass'y CONTROL UNIT R69 | 00037-03 | 5.6k2 %W
30761-40 | RC Bd. (Only) CONTROL UNIT R55,R56 | 00038-08 | 150k} %W
44364-00 | LED PC Bd. Only i R61,R64 | 00038-08 | 150kQ %W !
5005-08 | Fuse Holder SN-5051 R57,R58 | 00039-02 | 22k@ %W
5004-03 | Fuse 0.5A R59,R65 | 00040-05 | 39kQ %W
TRANSISTORS o RGO | 00041-00 | 100kQ %W
Tr51-Tr56 | 00033-05 | 25C 372 (v) R62,R63 | 00042-04 | 47kQ %W
Tr57-Tr58 | 00034-00 | 2SA 495 (v) R66,R70 | 00043-09 | 15k@ %W o
DIODES R67 | 00048-01 | 220k2 %W
'D51-D56 | 00035-04 |ISI588 B R71-R73 | 00049-06 | 10k@ %W
‘ Q D57 | 00036-09 | Zener, WZ-050 - CAPACITORS : |
“¥| ps8-p60 | 00031-06 | TLR 102 (LED) Cl | 00045-04 | 10sF  25WV =
RESISTORS c2 | 00044-03 | 0.0068KF 50WV .
R51-R54 | 00037-03 | 5.6kQ %W C3 | 00071-00 | 0.016F 250V




EXPLODED VIEW (TURNTABLE UNIT)




l‘l‘l.

TURNTABLE UNIT

PARTS LIST FOR EXPLODED VIEW

REF. NO. | PARTS NO. DESCRIPTION REF. NO. | PARTS NO. DESCRIPTION
1 20493-20 | Turntable platter 41 60020-03 | @& Binding screw M3 x 5
2 44143-02 | Rubber mat (A) 42 60021-08 | Washer 3 x ¢8 x 1t
3 | 44145-17 | Rubber mat (B) || 43 | 60023:07 | @ Pan head tapping screw $2.6 x 10 ®
4 30849-00 | Motor cover 44 43583-06 | Rubber plug
5 10205-41 | Motor frame 45 @ Pan head tapping screw M3 x 10
8 | 10212-41 | Main frame - . 46 | 60028-00 | @ Pan head screw M3 x 20
7 44021-30 | Circuit board mounting plate 47 60029-04 | P Pan head screw M3 x 15
[ 8 30787-19 | Cord bushing 48 60030-07 | Washer ¢5 X ¢10 x 0:5t
. 9A7 00001-15 MCE!VIQ?ZC - ) 749 B _609275-795 @ Binding tapping screw $3 x 8
9B Motor circuit board 50 60039-08 | Oval lug 3¢
10 Bottom cover 51 Forked lug
11 42843-08 | 8 mm Spacer
12 44184-22 | Foot pole ass'y
13 44177-22 | Pole cap —
14 44132-04 | Rubber cushion ass'y
16 | 43806-09 | Caution label I
:@' 16 | 4417104 | Bottom cap i
17 30786-20 | Neon tube holder bracket
18 44029-15 | Holder cap *
19 44165-20 | Neon tube holder
20 | 4403065 | Acrylic ring - )
21 | 00002-00 | Neon tube NL77LA -
22 44453-04 | Arm mount
[ 23 | 44098-16 | Mount spacer
24 444170-00 | Retainer washer
25
26 44420-00 | Eight-core cable
| 27 30774-12 | Connector cover
28 00028-04 | Connector MC8F
29 44407-04 | Specification seal
I 30 Power supply circuit board ass'y '
31 | 00006-08 | Transistor 25D-325 or 313 - B A
| 32 Insulator sheet
33 Polycarbonate screw M3 x 15
34 60036-04 | Nut M3
35 | 60014-08 | Hexagonal hall head M3 x 5 bolt ® (Black colored) | | o
_ 36 | 60015-02 | Hexagonal hall head M5 x 25 bolt ®
AQW | 60016-07 | @ Pan head screw Md x 15
) 38 60017-01 | & Pan head tapping screw $3 % 5
39 60018-06 | @ Binding tapping screw #3 x5 ®
a0 60019-00 | @ Countersunk screw M3 %10 ®

11




EXPLODED VIEW (CONTROL UNIT)




CONTROL UNIT

PARTS LIST FOR EXPLODED VIEW

REF. NO. | PARTS NO. DESCRIPTION REF. NO. | PARTS NO. DESCRIPTION
52 | 30756-40 | Front panel 93 | 50001-00 | Cord bushing Bv3270 (Small)
[ 53 | 30759-22 | Protector 94 | 00081-04 | AC Cord
54 30793-14 | Sub-chassis 95 30764-18 | Control circuit board ass'y
55 30781-06 | Switching mechanism ass'y 96 30761-40 | Control circuit board
56 43047-06 | Rod holder (A) 97 44138-01 | Button guide ring
57 43052-07 | Rod holder (B) 98 60006-03 | B Pan head screw M3 x 6
58 | 30546-09 | Switch holder < ] 99 | 60029-04 | @ Pan head screw M3 x 15
59 | 43040-04 | Switch mounting angle bracket 100 | 60033-00 | @ Pan head screw M3 x 12
[ 60 43051-02 | Push rod 101 60010-00 | @& Binding t;p-tighl screw M3 x5 ®
[ 61 43048-00 | Return spring o 102 | 60009-07 | & Pan head screw M4 x 5
62 | 43049-05 | Power switch cushion || 103 | 60007-08 | @ Pan head screw M4 x 5
| 63 | 44089-17 | Push button (A) 104 | 60032-06 | @ Binding screw M3 x 5 ®
64 | 44090-10 | Push button (B) | 105 | 60010-00 | & Pan head tap-tight screw M3 x 5
65 | 44133-09 | Cushion washer 106 | 60011-04 | @ Pan head screw M2.6 X 8 ®
66 | 60001-00 | Spacer $3 x 141 107 | 60034-05 | @ Flat head screw M3 x 30
67 | 00029-09 | Micro switch AM4700 108 | 90001-03 | Six sided wrench M5
L 68 | 60012-09 | E-ring $4 x 0.6t 109 | 4155406 | Record adaptor 45 rpm
69 | 60006-03 | @ Pan head screw M3 x 6 [ 110 | 4445409 | Carton box
70 | 60033-00 | @ Pan head screw M3 x 12 111 | 30800-10 | Top packing
71 60008-02 | @ Pan head screw M3 x 40 [ 112 | 20548-07 | Middie packing
72 | 60013-03 | Spring washer M3 | 113 | 30799-06 | Bottom packing
73 | 30776-26 | Case [ 114 Turntable ass’y
74 44079-13 | Cushion felt ) 115 Control unit ass'y
75 44066-21 | Circuit board mounting spacer stud 116 70006-04 | Polystyrene sheet
76 44067-26 | Display acryl 117 44161-00 | Arm rest base
77 - LED Circuit board ass'y o 118 44217-18 | Rest base collar 61
78 44364-00 | LED Circuit board 119 a 44218-12 | Rest base collar 81
79 00031-06 | LED TLR-102 120 60003-00 Hexagonal hall head bolt M5 x 8 ®
80 43042-03 | Collar 121 60004-04 | Washer M5
81 44129-39 | Connector mounting 122 | 60005-09 | Spring washer M5
82 | 00032-00 | Variable resistor 10k () .
[ 83 | 44094-02 | Speed adjustment
84 30763-29 | Power transformer :
85 44075-15 F’bwer switch mechanism aés'y -
86 | 43856-33 | Switch lever .
87 44084-20 | Switch mounting plate
| 88 | 43971-04 | Push switch i
\FQ 44044-04 | Power switch button
) 90 | 44088-07 | Push button (Power)
91 00053-02 | Micro switch AM-4100 )
| 92 [ 00047-07 | Connector MC8M

13




SCHEMATIC

F———— [ — —WPH— ——"
T m\? Ly
@
" UHO0! vd
as sy '
I "
.y .
Iy f
: Eltpioo
-
— Mo "
r i
£
il

A AMOS 718223

A
UosE | r— 06T
L) o
M © l;;
|
x N e
x 24,
d
&

BALANCE ADJ

a0
VRIDONE3
SWITCHING

MOTOR SERVO UNIT

:
= TH00! 1
2 A
.M

Trzig

SCHEMATIC DIAGRAM

g 5 -
= ME & PN
" @ =}
TIAOI oo = >
@ > 8g
*x 14
;_: AMS2)
biiocdl v L e} Y
s e | e osd [T iz 2

. e e e e s e s e e s s e e s et s S e e S S, S S S S S s S e, s e
_‘L REI0D|
_E X 2k 2
f
~
a
4
8
3
4,
Ris 390

R0
20K %)

————

-MOTOR_UNIT

55 ] 3
! (aMEs i
= A Krod
15
AM I
| ‘&J: d 101 .
| gLl
| 5] 7%
|
| 1
|
_
L"____—"zli'iﬁ_ej - =
o é) O
w )
o~
E 9 © BF
"
o Odm
CERRELS o )
o
@ “to oo
| S 1
N
! i
P =
e ¥ H g @
= o = N " (=]
£ 9\ % & L g
G & 2 ]
2 L=t o k] '
& K] uNB'9 Iy @
: §

(MZA) 2T 3d

el
&
: AMOGI 4701 #D

Lol
<q

4

149



——
ADZ| O¥

039°G-0y Jouaz

BQ

6420 La

IZI-0A JCISLIDA ag'iq
SEGISI 10 88C1SI' €SS s0'r0'eq

809YSZ 40 £EIVSZ 'GEVSE

QIX “HIX 21X "X P BAaLEX

9£GI52 106652 248052 81X '8I% 'SIX 01
rloasz PIE S 2V

PENSZ £1X
NOBSSEIH 2,
NOI1dI142S83Q ON 439 LIN2YI12

LINN OAY3S HOLOW

DIAGRAM

d

= AGZ!
a
&
)
<
°a
>3
<
K mi |
R

WSDW J0128uu0y

(BIUNOI 'HA

(81 UN 01 24A
(W EE)

LINN TOHLINOD

15




PACKING FOR SHIPMENT

15





